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Test Results # Period

A B C D
/120 _ /120 _ /120 _ 1120
Subject Subject Subject Subject
Test Test Test Test
100G 1066600 10O 100
20 OO _ 20E®OO _20E®O® _ 20E®O®
3OO 36O 30O _ 30E®OO®
IR 3010J0J0) IR 3010J0J0) 40000 4000
_ 506000 _ 50®000 _ 500000 _ 500000
_ 6GOO 6 GEOO _ 6®0E®O® __ 60E®O®
7000 7000 I 40IOIOI0] 7000
_ 8®WEeO® _ 8®WE®O® __ 8®WE®O® __ 8®WE®O®
9@ O® 9O _9®WE®O® _9®WE®O®
_10®E®OO _10®0E®OO _10®0E®OO _10®0E®OO
1100 11000 1100 O 11000
120600 _120E®00® 120600 120600
_130WEeOO _130WE®OO _130WE®OO _130WE®OO
14000 14000 14000 _14®E®OO
15000 ® 1506000 1506000 1506000
_16®OO® _16®E®OO _16®E®OO _16®E®OO
_17®E®OO 1700 17000 1700
_18®EOO® _18®WE®O® _18G®GO® _18®GO®
_19®0WE®OO _19®0E®OO _19®0E®OO _19®0E®OO
_200®OO _200E®OO _200E®OO _200®OO
2100 ® 210600 210600 21000
220 OOO _22®E®OO _22®E®OO _22®E®OO
_230WEO® _230WE®OO _230EOO _230WE®OO
_24®E®OO _24®0®E®OO _24®0E®OO _24®0®E®OO
_250E®OO _250®O0O _250®O0O _250®O0O
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